
FR
O

M
 T

H
E 

A
R
CH

IV
ES

Find Similar Titles More Information

Visit the National Academies Press online and register for...

Distribution, posting, or copying of this PDF is strictly prohibited without written permission of the National 
Academies Press.  Unless otherwise indicated, all materials in this PDF are copyrighted by the National Academy 
of Sciences. 

To request permission to reprint or otherwise distribute portions of this
publication contact our Customer Service Department at  800-624-6242.

Copyright © National Academy of Sciences. All rights reserved.

Instant access to free PDF downloads of titles from the

10% off print titles

Custom notification of new releases in your field of interest
[...]
individual coapounds and their relevance to the categor ical reuse 
situation. Further 110re ,  it was aware of the quality cr iter ia stated 
in the Safe Dr ink ing Act ( P . L .  93-523 )  and in var ious dr ink ing water 
standards ( e . g . , those of the BPA and the Wor ld Health Organization) . 
The panel also cons idered the growing sc ientific literature (National 
Acadeay of Sciences, 197 7 ,  1980) indicating that most of the organic 
contaminants of domestic wastewater , industr ial wastewater , publ icly 
supplied dr ink ing water , and natural surface waters are not reflected 
in these standards . 

The panel also was aware of the present state of knowledge 
regard ing the deficiency of toxicolog ical data on compounds that have 
been identif ied in water . In the course of its deliberations , it was 
confronted with many important issues , including the following s 

the adequacy of present knowledge regard ing organic and 
inorganic contaminants in wastewaters and water supplies 1 

the effect of chemical isolation , concentration , and storage 
procedures on solute composition and concentration ! 

the effects of changes in quality of treat.ent plant 
effluent with time and degree of treatment! 

the applicability of conventional toxicolog ical testing 
procedures to the evaluation of complex and varying mixtures of 
chemical contaminantS !  

the adequacy of procedures for developing dr ink ing water 
standards from the results of toxicolog ical testing, 

the adequacy of existing EPA dr ink ing water standards , 
developed on the assumption that the highest quality source would be 
USed ! 

the suitability of organic compounds on BPA lists of 
pr ior ity pollutants as representative of those organic contaminants 
likely to be present in a water reuse situation, 

the suitability of surrogate chemical parameters for moni­
tor ing treated wastewater to indicate the poss ible presence of 
const ituents harmful to human health 1 

the utility of model monitor ing and biotesting protocols for 
both the pilot-plant stage and normal operation of all wastewater 
reuse systems versus the need for ad hoc protocols for each such 
system1 

- --

Copyright © National Academy of Sciences. All rights reserved.

Quality Criteria for Water Reuse
http://www.nap.edu/catalog.php?record_id=19574

http://www.nap.edu/catalog.php?record_id=19574


5 

• the inadequacy of current methods for the detect ion , enu­
meration , and identification of many important pathogenic micro­
organisms to permit thorough microbial character ization of con­
taminated waters and to determine their r e.aval and/or inactivation 
by var ious treatment processes r 

the efficacy of the conventional indicator systems and/or 
the development of new systems to determine the microbial 
acceptability of reclaimed water for potable purposes r 

the availability of reliable real-ti .. monitor ing techniques 
to ensure the operational integrity of treatment systeas by using 
infectious agents and/or indicator s of treatment effectiveness and to 
provide information rapidlyr  and 

the feas ibility of evaluating possible r isks to huaan health 
from use of treated wastewater by compar ison of its quality with that 
of currently used supplies of water from other sources . 

APPROACH TO TBB S'l'ODY 

Given the complex nature of the problems and the current interest in 
r euse of wastewater , the panel concentrated on preparing the best 
scientific statement possible regard ing the nature and character­
istics of specific reuse systeas , the eff icacy of current treatment 
technology , and the special monitor ing needs created by specific 
r euse situations from a chemical and microbiolog ical per epective. 
Finally , the panel attempted to offer the best practical scientific 
statement concerning health effects cr iter ia for th• evaluation of 
reused water intended for huaan consumption . 

I t  is not possible to evaluate the health effects of the many 
compounds detected in the aquatic environment r thus , the panel 
adopted the view that the qual ity of reused water could be ca.pared 
to that of conventional dr ink ing water supplies , which are assumed to 
be safe . The ph ilosophy behind the Inter im Pr imary Dr ink ing Water 
Regulations requires that water intended for human consumption should 
be taken from the h ighest quality source that is economically 
feas ible . Accordingly , in assess ing the adequacy of water being 
considered for potable reuse , compar ison should be made with the 
highest quality water that can be obtained from that locality , even 
though that source may not be in use . Thus , from a microbiolog ical 
point of view ,  the r isk of infectious disease being transmitted by 
conventionally treated water has been minimized . But using a water 
source of infer ior quality ,  such as wastewater , makes it necessary to 
reexamine the current microbiolog ical an� chemical cr iteria and 
standards and , where poss ible , to suggest alternatives . 

Th is report addresses in detail some general character istics of 
wastewater reuse systems , the chemical and microbiological 
constituents of such systems , concentration methods for analys is and 
toxicity testing , a methodology for health effects testing of reused 
water , and strategies for assessing and monitor ing water quality for 
human exposure . It concludes with an assessment and cr iter ia for 
potable water reuse . 

Copyright © National Academy of Sciences. All rights reserved.

Quality Criteria for Water Reuse
http://www.nap.edu/catalog.php?record_id=19574

http://www.nap.edu/catalog.php?record_id=19574


6 

REFERENCES 

National Academy of Sciences . 1977 . Dr ink ing Water and Health . 
Safe Dr ink ing Water Committee , Advisory Center on TOxicology , 
Assembly of Life Sciences , National Research Council . National 
Academy of Sciences , Washington , D . C .  939 pp. 

National Academy of Sciences . 1980. Dr inking Water and Health , 
Vol . 3. Safe Dr ink ing Water Committee , Board on TOxicology and 
Environmental Health Hazards , Assembly of Life Sciences , National 
Research Council . National Academy Preas , Washington , D . C .  415 pp .  

C o p y r i g h t  ©  N a t i o n a l  A c a d e m y  o f  S c i e n c e s .  A l l  r i g h t s  r e s e r v e d .

Q u a l i t y  C r i t e r i a  f o r  W a t e r  R e u s e
h t t p : / / w w w . n a p . e d u / c a t a l o g . p h p ? r e c o r d _ i d = 1 9 5 7 4

http://www.nap.edu/catalog.php?record_id=19574


2 
Wastewater Reuse Systems 

A near ly unlimited number of system alternatives are available for 
reclaiming wastewaters , and they cannot all be discussed here . Th is 
r eport is  l imited to the general efficiency and reliability of 
advanced treatment for contaminant removal , even though the effect ive­
ness of var ious segregation and blending schemes is best considered 
in the context of a g iven situation . 

ADVANCED WASTEWATER TREATMENT SYSTEMS 

Cons iderable research has been conducted in both laborator ies and in 
p i lot plants to assess the var ious processes commonly considered for 
inclusion in advanced wastewater treatment plants reclaiming wate r 
for potable reuse . However , exper ience with full-scale operation of 
the processes is limited , especially when the processes are used in 
combination in a complete system. 

Many process modif ications and overall system alternatives for 
wastewater reclamation exist , but economics and process effectiveness 
have generally reduced the treatment alternatives to j ust a few. One 
treatment alternative , representative of many systems where reuse for 
potable purposes is contemplated or where h igh levels of treatment 
are required for other uses , is that used at Water Factory 21 , a 
5 7 , 000-m3/day ( 15-million gal/day) advanced wastewater treatment 
system in Fountain Valley , Calif . , operated by the Orange County 
Water D istr ict (Cl ine , 1979 J McCarty et al. , 1980 ) . The processes 
included in th is system are shown in Figure 2- 1 .  

Water Factory 2 1 ,  wh ich became operational i n  1976 , was des igned 
to prov ide water for injection into a heavily used groundwater supply 
to prevent the intrusion of seawater in the freshwater system. Local 
author ities required an advanced level of treatment . It was also 
necessary to prevent c logging of the aquifer near the injection 
points (Cline , 1979 ) .  At Water Factory 21 ,  a portion of the injected 
water is l ikely to f low inland and become mixed with groundwater& 
be ing used elsewhere ,  thus provid ing some measure of indirect reuse .  

Normal biolog ical wastewater treatment , a s  required for municipal 
wastewater treatment in the United States , serves as pretreatment to 
most advanced treatment plants . At Water Factory 2 1 ,  the water is 
pretreated by the Orange County Sanitary Distr ict (OCSD) and includes 
pr imary settling to remove a large portion of the suspended mater ial 

7 

Copyright © National Academy of Sciences. All rights reserved.

Quality Criteria for Water Reuse
http://www.nap.edu/catalog.php?record_id=19574

http://www.nap.edu/catalog.php?record_id=19574


Influent 

Lime 

Sludge 

Olemical 

Clarification 

Air 

Ammonia 

Stripping 

8 

Filtration 

Recarbonation Activated 

Carbon 

Adsorption 

Reverse 
Osmosis 

Effluent 

PIGORB 2-1 Processes and sampling locations at Water Factory 21 in 
Fountain Valley , Calif .  Prom McCarty �!i· • 197 8 .  

a nd  secondary biological treatment with processed activated sludge to 
remove additional suspended solids and also soluble , biodegradable 
organic materials.  

Advanced wastewater treatment generally includes additional 
removal of suspended mater ial by chemical coagulation with lime , 
alua, or a ferr ic salt.  Th is process is generally quite effective in 
removing heavy metals as well as dissolved organic materials . Air 
s tr ipping is used at Water Factory 2 1  to re.ove ammonia , but it has 
also been found to be very effective for removing volatile organic 
compounds such as tr ihalomethanes , trichloroethylene , 
tetrachloroethylene , chlorinated benzenes , and lower .olecular weigh t 
hydrocarbons (McCarty� al. , 1980) , for which other processess have 
been ineffective . Water Factory 21 uses limeJ recarbonation by the 
addition of carbon dioxide is used to neutralize the resulting high 
pB. This step is followed by dis infection with chlor ine and 
f iltration to re.ove additional suspended solids that might clog the 
granular activated carbon (GAC) beds , which serve to remove 
additional soluble organic mater ials . 

At Water Factory 2 1 ,  a portion of the water stream then passe s 
t hrough reverse osmosis , which is used for demineralization so that 
(when blended back with the remaining water ) the mixture will meet 
total d issolved solids requirements spec ified for injected water . 
The reverse oaaosis process is also effective for removing 
approximately 90\ of the remaining organic mater ial . The blended 
water then receives chlor ination for final disinfection pr ior to 
injection into the groundwater . 

Copyright © National Academy of Sciences. All rights reserved.

Quality Criteria for Water Reuse
http://www.nap.edu/catalog.php?record_id=19574

http://www.nap.edu/catalog.php?record_id=19574


9 

Table 2-1 lists several other advanced treat.ent systems with 
capac ities of 3 , 300 m3/day (1  million gal/day) or greater , together 
with the purpose of the facility and the processes used for 
treatment . The processes are generally s imilar to those used at 
Water Factory 21 . 

One of the earliest planned wastewater reuse schemes to help 
augment a potable water supply was that used at Whittier Narrows , 
Calif.  When the plant was f irst operated , the water was treated by 
activated sludge and placed in spreading basins to percolate through 
the ground and become par t  of the groundwater aquifer used as a 
source for the local water supply . Sur face water from other sources 
was percolated in the same basins so that the reclaimed water was 
diluted .  Recently , the plant was modified to include filtration . 
Other similar plants providing indirect potable reuse bave been built 
or are planned in the Loa Angeles and Orange County areas ( Borne , 
1 979J Nellor et al . , 1979J Wassermann and Radimsky , 1979) . Reclaimed 
water in tbea;-t;; areas baa amounted to as much as 23%  of the water 
enter ing the groundwater bas in (Nellor et al . , 1979) . 

In 1968 the first large-scale plant�aing current advanced 
t reatment techniques was put into operation at South Lake Tahoe . The 
product water was not intended for potable reuaeJ it became a 
recreational lake used for f ishing and boating . Nonetheless ,  the 
operation baa provided exper ience with potable reuse technology . The 
processes used are s imilar to those at Water Factory 21 , except there 
is no demineral ization . 

In 1969 , the f irst (and , in 1981 , the only) facility to provide 
direct potable reuse of wastewater began operating at Windhoek , 
Namibia . Modifications to improve influent qual ity and to reflect 
better technology were completed in 1976 (van Vuuren � al . , 1980 ) . 
The reclaimed water is pumped directly into the water treatment 
plant ,  blended with stored sur face water , and treated by normal 
processes of coagulation and filtration . The reclamation plant was 
built to offset a ser ious water deficiency in the area , and the water 
provided at times compr ises 20% to 50% of the mun icipal supply . 

Pretreatment consists of tr ickling-f ilter biological treatment 
and storage in •maturation ponds , •  s imilar to the oxidation ponds 
with algae sometimes used in the United States . Before 1976 , the 
algae in the maturation ponds were depended on to re.ove ammonia and 
were themselves removed in advanced treatment by air flotat ion . In 
1976,  l i.e treatment and air str ipping were incorporated to replace 
the flotation units . The process stream is now similar to that at 
Water Factory 21 . 

The Stander exper imental waste reclamation plant in Daapoor t ,  
Pretor ia , South Afr ica , was des igned as a full-scale plant to 
evaluate different processes and to provide information on efficiency 
and reliability of advanced treatment for potable reuse (Pr inaloo � 
!1· • 1978) . Water is a scarce resource in this area , and situations 
similar to that at Windhoek were anticipated . Between 1970 and 1976 , 
the influent was tr ickling-filter treated municipal wastewater J since 
then , the influent baa been treated by activated sludge . Similar 
changes were used later at  the Windhoek plant.  

The reclamation plant in Palo Alto , Cali f .  (operated by the Santa 
Clara Valley Water Distr ict) was also constructed to provide a 

Copyright © National Academy of Sciences. All rights reserved.

Quality Criteria for Water Reuse
http://www.nap.edu/catalog.php?record_id=19574

http://www.nap.edu/catalog.php?record_id=19574


TABLE 2-1 Advanced Treatment P lants for wastewater Reuse 

Pre-
Date Caljacity treat-

Location Started (m /day) Purpose ment.! 

Whittier Nar- 1962 47 ,ooo Groundwater, AS 
rows, Calif. recharge 

basins 
South Lake 1968 28,000 Recreational AS 

Tahoe, Calif. lake 

Windhoek, Namibia 1969 4,800 Direct potable TF, 
(formerly South- (mod. 1978) reuse MP 

West Africa) 
Daspoort, South 1970 4,500 Experiment<Jl AS 

Africa 

Orange County, 1976 57,000 Groundwater AS 
Calif. injection 

Palo Alto, 1977 7,600 Experimental AS 
Calif. groundwater 

injection 

Advanced 
Treatment!! 

Filt, Cl2 

Lime, Air 
C02, Filt, 
GAC, Cl2 

Lime, Air, 
CO;z, Cl2, Filt, 
Cl2, GAC, Cl2 

Lime, Air, 
CO;z, Filt, 
Cl2, GAC, Cl2 

Lime, Air, C02, 
Cl2, Filt, GAC, 
RO, Cl2 

Lime, Air, C02, 
03, Filt, GAC, 
Filt, Cl2 

References 

Horne, 1979: Parkhurst 
and Garrison, 1963 

Culp et al., 1979 

van Vuuren ll al., 1980 

Prinsloo ll al., 1978 

Cline, 1979; McCarty 
!U;_ al. , 198 o 